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£15.000 MRz 523,000 MHz 100,000 kHz 520,19081 MHz 47,46 dem -34.46 0B 539,000 MHz 849,000 MHZ 100,000 kHz 898 41558 MHz 20,68 dbm ~9.15 dB
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§15.000 MHz 823,000 MHz 100.000 kHz 822,77223 MHz -41.89 d&m -28.89 d8 839.000 MHz 849,000 MHz 100.000 kHz 542,60140 MHz 4.13 dBm -25.87 db
823.000 MHz 824,000 MHz 100.000 kHz 823,98152 MHz -30.77 dBm -17.77 dB 540,000 MHz 850,000 MHz 100.000 kHz 849,00050 MHz -31.06 dBm -19.06 dB
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Y
)i i )
JUL.2022 20:13:45

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A26-20 of 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261

611A

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
ectrum = s um v
Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F \ 20 C‘BH‘:P S \
10 dBm l 10 dBm: ! \
odB i 0 dem ‘
| [
10 dem t -10 dBm v
SPURIOUS_LINE_ABS J ] / ‘
-20 dem i -20 dBm
iR [
-30 d8m f‘ \‘ ﬂ -30 dém (, t
i\
40 dam \ { | [f'\ -4flcem g i
50 dom x Wt /1 il o e I } | 1 I
Y F 1 i 1 wht +—+
NI VANE /PSR TYLL PR RPN || L TR i RN VARV L T A
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALi Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
15.000 MHz 823,000 MHz 100.000 kHz £20.16683 MHz -48.08 d&m -35.08 dé §39.000 MHz 849.000 MHz 100.000 kHz 848.41558 MHz 20.17 dém -5.83 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.97053 MHz -34.26 dBm -21.26 dB 549,000 MH= 850,000 MHz 100,000 kHz 340.01349 MHz 23214 dBm -19.14 dB
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523.000 MHz | B94.000 MHz 160.000 khz 823,58951 MHz ~34.77 dbm -21.77.d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00050 MHz -35.85 dBm -22.85 dB
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15.000 MHz 823,000 MHz 100.000 kHz £20.19880 MHz -48.28 dBm -35.28 d& §39.000 MHz 849.000 MHz 100.000 kHz 848.38561 MHz 19.37 dBm -10.63 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99850 MHz -37.70 dém -24.70 dB 549,000 MH= 850.000 MHz 100,000 kHz 340,00843 MHz -38.26 dBm -25.26 dB
824.000 MHz 934,000 MHz 100.000 kHz 824.57443 MHz 19.12 dém -10.88 dB 850,000 MHz 860,000 MHz 100.000 kHz 852.81218 MHz -51.88 dBm -38.808 dB
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815.000 MHz 823.000 MHz 100.000 kHz 82286014 MHz -432.84 dém -30.84 d& 839.000 MHz 549,000 MHz 100.000 kHz 844,67932 MHz 2.24 dBm -27.76 dB
823.000 MHz 824,000 MHz 100.000 kHz 82397153 MHz -37.30 dBm -24.30 dB 540,000 MHz 850.000 MHz 100.000 kHz 849,00249 MHz -36.13 dBm -23.13 dB
824.000 MHz 834,000 MHz 100.000 kHz 82055044 MHz 2.36 dBm -27.64 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,19481 MHz -42.88 dbm -29.68 db
T
)i i )
20:15:56

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A26-22 of 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 26 / 15MHz / QPSK
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523,000 MHz £24.000 MHz 200,000 kHz 82398651 MHz -25.75 dém -12.75 8 843.000 MHz 850.000 MHz 200.000 kHz 849,03646 MHz -28.12 dBm -15.12 dB
824.000 MHz £39.000 MHz 100.000 kHz 82487662 MHz 21.09 dBm -8.01 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -54.89 dbm -41.89 dB
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£15.000 MAz 523,000 MHZ 100,000 kAz §22,99600 MHz -43.67 dem -30.67 06 534,000 MHz 849,000 MHZ 100 000 kHz 837 73676 M2 301 cbm —56.99 0B
523.000 MH2 | 694,000 MHz 200.000 kiz 823,35650 MHz -29.25 dbm -16.29 d8 849,000 MHz 850000 MHz 200,000 kHz £49,00050 MHz -30.60 dBm -17.60 dB
824.000 MHz £39.000 MHz 100.000 kHz £32.05445 MHz 2.59 dBm -27.41 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -43.75 dBm -30.75 dB
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15.000 MHz 823,000 MHz 100.000 kHz €18.16883 MHz -48.28 dBm -35.28 dé §34.000 MHz 849.000 MHz 100.000 kHz 848.16833 MHz 20.14 dém -5.86 d&
823.000 MHz 524.000 MHz 200.000 kHz 823.99451 MHz -26.92 dBm -13.92 dB £49.000 MHz 850.000 MHz 200,000 kHz 840,01548 MHz -28.46 dBm -15.46 dB
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[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
g T | PN ) N P P TN
50 dem .
.
70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 625.90041 MHz -56.74 dBm -43.74 dB 30.000 MHz 815.000 MHz 100.000 kHz 717.34720 MHz -52.52 dBm -39.52 dB
860,000 MHz 1.000 GHz 100.000 kHz 984 48850 MHz -56.65 dBm -43,65 dB 860,000 MHz 1,000 GHz 100.000 kHz 949.68677 MHz -56.40 dBm -43.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49388 GHz -45.89 dBm -32.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50187 GHz -45.86 dBm -32.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -41.32 dBm -28.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -41,25 dBm -28.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35916 GHz -42.86 dBm -29.86 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.27066 GHz -42.52 dBm -29.52 dB
— _— — —
{ L J - L L J e
.quL.z022 .guL.2022 1
Highest Channel / QPSK
pec 1 @
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" e ~ ——
N LB b
50 dem?
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 717.49438 MHz -48.61 dBm -35.61 dB
860,000 MHz 1.000 GHz 100.000 kHz 927,01433 MHz -56.28 dem -43.28 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96026 GHz -45.83 dBm -32.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.95476 GHz -41,32 dBém -28.32 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37116 GHz -42.54 dBm -29.54 dB
i
I J -
Date: 25.JUL.2022

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 26 / 3MHz

= ||| spe ¥
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS PAES
. i R
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
- = -40 dBm A
" At 1 U e pea
-50 derr -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 787.01159 MHz -56.74 dBm -43.74 dB 30.000 MHz 815.000 MHz 100.000 kHz B637.62562 MHz -56.94 dBm -43,94 dB
860,000 MHz 1.000 GHz 100.000 kHz 9E5.05165 MHz -56.52 dBm -43,52 dB 860,000 MHz 1,000 GHz 100.000 kHz 946.65445 MHz -56.40 dBm -43.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85376 GHz -45.63 dBm -32.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -45.68 dBm -32.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -41.09 dBm -28.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96375 GHz -41,26 dBm -28.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36966 GHz -42.20 dBm -29.20 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37716 GHz -42.44 dBm -29.44 dB
—_— —
il 7 il A
L JL ) L L J
D 25.00L.2022 1 13 19:39:02

Highest Channel / QPSK

Spec n nv:u
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
20 dem
-30 dém
-40 dBm
. N T
-50 dBém
-70 des
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 770.77292 MHz -56.82 dBm -43.82 dB
860.000 MHz 1,000 GHz 100.000 kHz 926,59447 MHz -56.40 dem -43.40 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50537 GHz -45.77 dBm -32.77 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -41,26 dBm -28.26 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37316 GHz -42.49 dBm -29.49 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG261611A

LTE Band 26 / 5MHz
Lowest Channel / QPSK Middle Channel / QPSK

v ||| Spe

Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB
SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 adH‘P [‘I—'IIRI[]H.‘\' INE_ABS PABS .10 aﬁ[_p- PURIOUS INE_ABS PABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

40 dBm -
e
" PP B st et

-50 dBm

-5i

70 dB

-70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.84710 MHz -56.76 dBm -43.76 dB 30.000 MHz 815.000 MHz 100.000 kHz 644.34676 MHz -56.96 dBm -43,96 dB
860,000 MHz 1.000 GHz 100.000 kHz 950.19993 MHz -56.41 dBm -43,41 dB 860,000 MHz 1,000 GHz 100.000 kHz 962.09597 MHz -56.29 dBm -43,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49338 GHz -45.96 dBm -32.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.81 dBm -32.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -41.14 dBm -28.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91076 GHz -41,31 dBm -28.31 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37016 GHz -42,53 dBm -29.53 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37616 GHz -42.66 dBm -20.66 di&
- _— —_—

A i

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm ]
H i atediaill
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 813.35651 MHz -56.92 dBm -43.92 d8
860.000 MHz 1,000 GHz 100.000 kHz 954 86504 MHz -56.32 dém -43.32 d8B
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -45.95 dim -32.95 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -41.17 dBm -28.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36816 GHz -42.49 dBm -29.49 d&
i
JL J
Date

TEL : 886-3-327-3456 Page Number 1 A26-28 of 31
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swanranas. FCC RADIO TEST REPORT Report No. : FG261611A

LTE Band 26 / 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 10,70 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
L — 5 o — -
50 dBm — 50 dem
!
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.16027 MHz -56.32 dBm -43.32 dB 30.000 MHz §15.000 MHz 100.000 kHz 796.72536 MHz -56.96 dBm -43.96 dB
860,000 MHz 1.000 GHz 100.000 kHz 963.35555 MHz -56.60 dBm -43,60 dB 860,000 MHz 1.000 GHz 100.000 kHz 993.72542 MHz -56.46 dBm -43.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49488 GHz -45.84 dBm -32.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.52 dBm -32.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41.25 dBm -28.25 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -41.19 dBm -28.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37066 GHz -42,50 dBm -29.59 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70657 GHz -42,54 dBm -20,54 d&
- _— T =
L JL ) i L JU )
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm Y
" P, R I
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 621.43600 MHz -57.00 dBm -44.00 dB
860,000 MHz 1.000 GHz 100.000 kHz 947 44752 MHz -56.35 dem -43.35 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.98 dbm -32.98 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90626 GHz -41.27 dBm -28.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.69758 GHz -42.68 dBm -29.68 d&
i
JL J
Date
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 26 / 15MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 10,70 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
s n —— _ s ————
g H it
-50 derr -50 dBm
"J #
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.68840 MHz -55.91 dBm -42.91 dB 30.000 MHz §15.000 MHz 100.000 kHz 629.87423 MHz -56.81 dBm -43.81 dB
860,000 MHz 1.000 GHz 100.000 kHz 940.40320 MHz -56.06 dBm -43,06 dB 860,000 MHz 1.000 GHz 100.000 kHz 995.68477 MHz -56.44 dBm -43.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50087 GHz -45.83 dBm -32.83 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -45.83 dBm -32.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -41.34 dBm -28.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91576 GHz -41.33 dBm -28.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36666 GHz -42.41 dBm -29.41 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.37316 GHz -42.55 dBm -29.55 dB
- T I
L JL ) i L JU )
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
) e o - nmnann N N WU R
-50 dem =
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 21492641 MHz -56.54 dBm -43.54 d8
860,000 MHz 1.000 GHz 100.000 kHz 940,49650 MHz -56.63 dem -43.63 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99175 GHz -45.84 dbm -32.84 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92376 GHz -41.14 dBm -28.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37016 GHz -42,50 dBm -29.50 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon s, FCC RADIO TEST REPORT Report No. : FG261611A
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0067
40 Normal Voltage 0.0225
30 Normal Voltage 0.0122
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0031
0 Normal Voltage 0.0208
PASS
-10 Normal Voltage 0.0051
-20 Normal Voltage 0.0122
-30 Normal Voltage 0.0209
20 Maximum Voltage 0.0073
20 Normal Voltage 0.0000
20 Battery End Point 0.0191
Note:

1. Normal Voltage = 3.7 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.1 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A26-31 of 31
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FG261611A

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.29 5.57 6.17 PASS
TEL : 886-3-327-3456 Page Number 1 A38-1 of 25

FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 38 / 20MHz / QPSK

LTE Band 38 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 cBm  Offset 11,70 o

Ref Level 30.00 cBm  Offset 11,70 o
t

o att 0de AQT 2ms @ RBW 20 MHz o 0de AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@152 view @153 view
=S =l
o, - o, ——
0.0 ¥ 0.0 R
\ %
1E- - - 1E- - -
\ : [ :
i i
E-04 + E-04
:
160 160
CF 2.595 GHz Mean Pwr + 20.00 di CF 2.595 GHz Mean Pwr + 20.00 db
c y G Distribution Function Samples: 130000 c y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2131 cBm 2568 dbm 4.57 dB 2.41 dB 3.74 OB 4.29 dB 4.49 dB Trace 1 | 20,26 dbm 26,37 dbm 5.09 dB 3.13 d8 +.84 dB 5.57 db 5.97 dB
L — e —
JL CERRREE ] J | CEERERE

LTE Band 38 / 20MHz / 64QAM

Middle Channel / Full RB

Spectrum -
Ref Level 30.00 cBm  Offset 11,70 6B
o att 0d AQT 2ms @ RBW 20 MHz
TRG:IFP
@152 view
o, ———
pet E s
0.0 T
i =
\\
1E- ¥ 5
\ X
\
\
E-04 4
83
\
1E- t
CF 2.595 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.29 dBm 26,44 dBm 7.05 d8 3.07 dB 5.13 dB 6.17 dB 6.72 dB
I e——
)i J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG261611A

26dB Bandwidth

LTE Band 38 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 492 4.9 9.67 9.67 | 14.24 | 14.24 | 19.06 | 18.62

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.93 - 9.69 - 14.60 - 18.66 -

: A38-3 of 25

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG261611A

LTE Band 38

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 100 kHz
o Att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.86 dBm| mili] 3.49 dBm)
2.59342200 GHz, 2.59395100 GHZ,
e ndB 26.00 dB & ”! 26.00 dB
w0 - - BV P 4.915000000 MHz 104 i Fay A n 4.905000000 MHz
T 3 factor | 527.6 7 520.8
g / | od
1%} T
-10 df . -10 o +
! 1
20 d - 20 di
il ! r A
L A / T P
-y . e
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,593422 GHz 14.85 dBm ndB down 4.915 MHz ML 2.553551 GHz 13.43 dBm ndB down 4,905 MHz
T1 1 2,592522 GHz -11.21 dém ndé 26.00 dB T1 1 2.592562 GHz -12.25 dém ndé 26.00 d8
T2 1 2,597433 GHz -11.42 dém  factor 527.6 T2 1 2.597468 GHz -12.45 dBm  factor 526.8
L L J - L Ju J A

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
7.50 dBm)| ™M1[1] 14.94 dBm)
2.5980170 GHz 2.5944210 GHZ]
= | 26.00 dB @ I ndB 26.00 dB
o / 9.670000000 MHZ 04 |~ P | e A BT e 9.670000000 MHZ]
268.7] 7 ’ Q factor 268.3
o d [ 0 d L
o
-10 df -10 d 4
7
{
204 20d s <
~ — -
A o M ] S ,Jl L T A
- 30
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.598017 GHz 17.50 dam nd8 down 9.57 MHz ML L 2.504421 GHz 14,34 dam nd8 down 9.67 WHZ
T1 1 2,590185 GHz -6.38 dBm nd8 26.00 dB T1 L 2500165 GHz -11.54 dam nd8 26,00 d8
T2 1 2,599855 GHz -8.33 dBm Q factor 268.7 T2 1 2.599835 GHz -12.11 dém Q factor 268.3
L I 4 - [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.41 dBm 13.79 dBm)|
2.5989560 GHZ| 2.5917630 GHz
= 26.00 dB @ 26.00 dB
04 (Y Lact 14.236000000 MHz 0d P, P 14.236000000 MHz|
o W 182.6 7 = 7 182.1
{ /
a J o If
10 d 4 -10 o
i |
20 d s 20 di o
e -
o £V Sl ) Ao N R Ve
L v 308
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,598956 GHz 15.41 dBm nd@ down 14.236 MH2 M1 2.591763 GHz 13.79 dBm nd@ down 14,236 MHZ
TL 1 2,587807 GHz -11.04 dBm nd8 26.00 dB T1 L 2,587927 GHz -11.82 dbm nd8 26.00 dB
T2 1 2,602043 GHz -10.36 dBm Q factor 1B2.6 T2 1 2.602163 GHz -11.93 dém Q factor 182.1
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum

&

Ref Level 30.00 dBm

Offset 11,70 db « RBW 300 kHz

ctrum
Ref Level 30,00 dBm

Offset 11,70 db « RBW 300 kHz

o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.60 dBm) mili] 12.73 dBm|
2.5933620 GHZ| 2.6011940 GHz
e X ndB 26.00 dB & ndB 26.00 dB
g po VA BV 10.061000000 MHz . v 1B.621000000 MHz
Lamremy A d A e
wd il afanior S '“R 136.1 10 T T W S.M\, Lo N 139.7
{
od f 0 d . 1
/ 1 |
BUE o v -10 di 'T
20 d fj 20 di -
L L A e (S AU
T A ki A
-40 d
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,593362 GHz 13.60 dBm ndB down 19.081 MHz ML 2.601194 GHz 12.73 dém ndB down 18,621 MHz
T1 1 2,58541 GHzZ -12.05 dém nds 26.00 d8 T1 1 2.585689 GHz -11.59 dBm nds 26.00 da
T2 1 2604471 GHz -12.42 dém  factor 136.1 T2 1 2.604311 GHz -13.17 dém  factor 138.7
L L J - L Ju J A

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.71 dBm) 15.27 dBm)
301200 GHZ 2.5956190 GHz
= T ndB 26.00 dB @ N 26.00 dB
» BY Aan 4.925000000 MHz " / pet ) oo 9.690000000 MHZ|
o T Al A =T Mctor 526.5 n 7 267.9
/
od 0 d
! ] i
T+ di } 2
-10 df f -10 l\
20d { 20d —
! [ N P
a0, e et — a <T0 B
A -
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,593012 GHz 13.71 dam nd8 down 4.925 MHz ML 2.595619 GHz 15.27 dBm ndB_down 9,69 MHZ
TL 1 2,592522 GHz -12.38 dbm nd8 26.00 dB T1 L 2.580125 GHz -10.50 dBm nd8 26.00 dB
T2 1 2,597448 GHz -12.39 dém Q factor 526.5 T2 1 2.599815 GHz -11.22 dém Q factor 267.9
L I 4 - [S JL 4

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum

(=]

Ref Level 30.00 dém

Offset 11,70 dB & RBW 300 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 11.70 dB & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.93 dBm) ™M1[1] 11.20 dBm)
2.5884070 GHz 2.5931620 GHZ]
20 20
] nd 26.00 dB " nd 26.00 dB
w0 X . By 14595000000 MHz| 0d X Buy ) 18.661000000 MHz|
] T TS ST G et Ve 177.3) ['» Ford AT e vl ﬂl 139.0
0 di iy 0 d
[ 4
o / . 0 | |
j ; i [
204 \ 20d
Wi _ J Z9N I
= 7 Ay S e
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,588407 GHz 11.93 dBm nd@ down 14,595 MH2 M1 2.593162 GHz 11.20 dBm nd@ down 18,661 MHZ
T1 1 2,587747 GHz -14,58 dBm nd8 26.00 dB T1 L 2.585649 GHz -15.65 dbm nd8 26.00 dB
T2 1 2,602343 GHz -14.56 dBm Q factor 177.3 T2 1 2.604311 GHz -12.77 dém Q factor 139.0
L I 4 - [S JL 4 -

TEL:
FAX:

886-3-327-
886-3-328-

3456
4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

Occupied Bandwidth

LTE Band 38 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.51 4.51 8.95 9.09 | 13.40 | 13.40 | 17.86 | 17.90
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 - 9.03 - 13.43 - 17.70 -
Page Number : A38-6 of 25
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swanranas. FCC RADIO TEST REPORT Report No. : FG261611A

LTE Band 38

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att § 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.48 dBm) mili] 13.36 dBm|
2.59627900 GHz, 2.59544000 GHz
e 4.505494505 MHz & "' Oce B 4.505494505 MHz
A P s o pmn ot
10 d 1 i o TRV MY, A2 10 d Thob Al JL YL
7 T i i
A d |
od ¥ 0 4 1
/ \ / |
-10 df . -10 o
| \ / \
20 d 20 di
o 7 '\ s Abn | ¥
A Py "l A e AV PV A
a0l AVida' 404 { Ly p ] ! \ il .
-40d
50 df -50 di
-60 df -60 di
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,596279 GHz 14,48 dBm ML 2.55544 GHz 13.38 dBm
TL 1 2,8927522 GHz 8.31 dém Oce Bw 4.505494505 MHz T1 1 2.5927423 GHz 7.79 dam oce Bw 4.505494505 MHZ
T2 1 25972577 GHz 8.21 dbm T2 1 2.5572478 GHz 8.47 dbm
L ) - L I

)| L
e feter 14.sEe.202e 02 .

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.70 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
16.47 dBm| ™Il 14,09 dBm)
2.5958790 GHZ| 2.5925420 GHz
20 - 20
- N X - 951048951 MHz i - 9.090909091 MHz
0u L P e e RN 04 [ P e maa SO PR SO
¥ £
/ | |
ad o0d : :
/ / \
04 srd 10 d T
bas S —
AW AV RPUV RN, oty
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 2,595879 GHz 16.47 dBm ML 2.592542 GHz 14.83 dBm
TL 1 2,5904845 GHz 8.61 dém Oce Bw 8.951048951 MHz TL 1 2.5904645 GHz 9.27 dém Oce Bw 9.090909091 MHz
T2 1 25994356 GHz 9.45 dbm T2 1 2.5995554 GHz 9.40 dBm
L ) L I

Middle Channel / 15MHz / QPSK

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 300 kHz
fo Att 30d8 SWT 12.6 ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.41 dBm| mili] 14.36 dBm|
20 . 2.56899950 GHZ| - 2.5895750 GHz
Oce By 13306603397 MHz ¥ Oce B 13.306603397 MHz
£ Nt r 1 o e T
10d nfip, L AV : 10 d ] Vb A AL iy
i \ / |
od 1 + od f t
| / |
| |
-od -10d
i ! |
\ / \
20 d 20 d |
. JAVa A A i
30~ e Q0yiee -
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 30.0 MHz CF 2.595 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,569995 GHz 15.41 dBm ML 2.589575 GHz 14.38 dBm
TL 1 25887867 GHz 8.71 dém Oce Bw 13.396603397 MHz TL 1 2.5882867 GHzZ 9.08 dBm oce Bw 13.396603397 MHz
T2 1 26016833 GHz 9.14 dBm T2 1 2.6016833 GHz 8.63 dbm
L ) L )i

TEL : 886-3-327-3456 Page Number 1 A38-7 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,70 oB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 300 kHz
fo Att 30d8 SWT 1B.G ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.22 dBm| mili]
20 2.5889260 GHZ| -
",‘, Oce B 17.862137862 MHz ocdHn 17.002007902 MHz
3 [N e P ) T2 i ) o
10 d — — -—— 10 d — - T -
T v = Rt
/ \ \
od { od
, ! ,
104 / | 04 /
[ {
20 d - 20 di
/ \ \
a el e e N ndor W, «
e T I 7 g T
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,568926 GHz 14.22 dBm ML 2.559595 GHz 13.35 dBm
T1 1 25860889 GHz 8.35 dBm oce Bw 17.862137862 MHz T1 1 2.586049 GHz 7.29 dam oce Bw 17.902097902 MHz
T2 1 2603951 GHz 7.50 dém T2 1 2.603951 GHz 7.37 dém
L L J - L Ju J A

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5 dBm)| ™M1[1 14.22 dBm)
.59317200 GHz 2.5988960 GHz
20 20
‘;; . 4495504496 MHz b 9.030969031 MHz|
d fal e S o T1 = A
0 s ™ T 10 7 oL Y
\ 1
od | od / }
! 1 / \
! | /
10 df - T -10 o
\ {
i \ i /
20 d > 20 f
vd AT et . . \Waall -
Ll T Ty |30y
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503172 GHz 13.55 dam ML 2.508896 GHz 14,22 dBm
TL 1 2,5927522 GHz 9.00 dBm Oce Bw 4,495504496 MHz T1 L 2.5504845 GHz 7.13 dm Oce Bw 9.030969031 MHz
T2 1 2.5972478 GHz 9.13 dam T2 1 2.5995155 GHz 8.49 dam
L I 4 [S JL -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.3 ™M1[1 12.29 dBm)
- 2.6000650 GHz - 2.5971560 GHZ]
Occ B 1 13426575427 MHz 17.702297702 MHz
. ¥ 2
10d 1 e ’ A 2 104 11 _
P v AR & v fon/ S TV
] ‘1| f{v v
od 0 d
7 \ [ !
-10 df - L -10 d Jl T
20d ’/ 20d 4 ‘.
e 1Y J ‘\ A
- = 30 .
TaEag T 4 = PNy 15} N
2 V [N Rl e
e o
-40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.600065 GHz 12.39 dam ML 2.507158 GHz 1229 dam
T1 1 25863167 GHz 6.49 dBm Oce Bw 13.426573427 MHz T1 L 2.5861608 GHz 6.33 dBm Oce Bw 17.702297702 MHz
T2 1 2.6017433 GHz 7.35 dam T2 1 2.5038711 GHz 6.36 dam
L I 4 [S JL -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG261611A

Conducted Band Edge

LTE Band 38 / 5SMHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

[_] ] o
Spectrum mr)|| Spectrum 7
Ref Level 30.00 dBm  Offset 15.70 dé Mode Auto Sweep Ref Level 30.00 dém Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHEGHBEKARS_ PARS
20 dh’_{_ln BPURIOUS ) INE_ABS PABS 20 th‘.‘E SPURIQUS _LINE_ABS PA]
10 dBm lrl 10 dBm ‘ l
ode fJ 1\ 0 dem J \
-10 dem ] j \ -10 dem l
SPURIOUS_LINE_ABS 20 dem I
-30 dBm -30 dem——
210 germ ol RO A P T
-50 dBm -50
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz || start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2546 GHz 2.504 GHz 1.000 MHz 2.56226 GHz =37,24 dbm ci2.24 dB 2,615 GHz 2.620 GHz 100.000 kHz 261965 GHz 20.89 dBm -9.11 d8
2,564 GHz 2.565 GHz 1.000 MHz 2.56491 GHz -34.08 dém -21.08 d& 2.620 GHz 2,621 GHz 100,000 kHz 2.62000 GHz “13.77 dBm 77 de
2565 GHz 2.560 GHz 1.000 MHz 256889 GHz -23.03 dém -13.03 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62102 GHz -23.71 dBm -13.71 d8
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -15.54 dém -5.54 dB 5 655 GHe 3 696 GH2 1.000 M2 2.69508 GHz 33,63 dbm 2063 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57031 GHz 21.06 dém -8.94 dB 5.626 GHz 2.645 GHz 1.000 MHz 2.69807 GHz 36 06 dBm 11098
—
Y
I 1 w
Datez 1 SEFP 022 01 Bz48

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum C%J

Spectrur

Ref Level 30.00 dBm  Offset 15.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 15.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGNIECHHEEK
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 dh’_‘LllP SPURIO INE_ABS PAES
10 dBm 10 dBm
ode
-10 d8m .

SPURIDUS_LINE_ABS
-30 dem

il

LA, "
AT TR IRPN E TN STRTTTN TV O PP 40 dBm g7 A T ATOY ORI ARV PO -
-50 d8m -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2.545 GHz 2.564 GHz 1.000 MHz 2.56391 GHz -34.33 dBm -9.33 dB 2.615 GHz 2.620 GHz 100,000 kHz 2.61561 GHz 7.50 dBm
2.564 GHz 2.565 GHz 1.000 MHz 2.56495 GHz -32.40 dém -19.40 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz 22,29 dBm
2,565 GHz 2.569 GHz 1.000 MHz 2.56895 GHz -22.70 d&m -12.70 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62107 GHz -20.36 dBm -10.36 d8
2.560 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -22.76 dBm -12.76 dB 5 625 GH= 2626 GHz 1,000 MHz 2.62524 GHz 31,25 dBm -13.35 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57094 GHz 7.55 dBm -22.45 dB .626 GHz 2.645 GHz 1,000 MHz 262666 GHz -33.84 dbm “8.64 dB
i Y

01:50:34

TEL : 886-3-327-3456

Page Number 1 A38-9 of 25
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG26

1611A

LTE Band 38

/ 5SMHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

|| Spectrum mv:
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chiRe -pumﬁ IS_LINE_ABS PASS
10 dém ﬂ\ 10 dBm ] 1
ode l 0dBm JA
-10 dam ] l -10 dem ’
SPURIDUS_LINE_ABS 20 dem I
-30 dBm -30 dem—
eI S T P PPSTYRTITT AP AT d I8 0 TN A T TP ST T I
50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 256382 GHz -36.41 d8m -11.41d8 2,615 GHz 2.620 GHz 100.000 kHz 261969 GHz 20.69 dém -9.31d8
2.564 GHz 2.565 GHz 1.000 MHz 2.56475 GHz -34.75 dBm -21.75 dB 2.620 GHz 2.621 GHz 100.000 kHz 262001 GHz -15.15 dBm -5.15 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56881 GHz -26.04 dém -16.04 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62114 GHz -24.14 dBm -14.14 dB
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -15.28 dém 2,625 GHz 2.626 GHz 1,000 MHz 2.62532 GHz -35.81 dBm -22.91 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57035 GHz 20.85 dBm 2.626 GHz 2.645 GHz 1,000 MHz 262609 GHz -36.14 dBm -11.14 dB
T
) j [ >
Date: 14.SEFP.2022 01:4%

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 15.70 db

Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 svgPwr
Limit Gheck BAES | SPURIGNIECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dBm 10 dBm
o de
-10 dBm T
SPURIDUS_LINE_ABS
-30 dBm
Fim
A B e I WM o N O T e o . .
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56390 GHz -34.95 dBm -9.95 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61594 GHz 6.59 dBm -23.41 dB
2.564 GHz 2.565 GHz 1.000 MHz 256483 GHz -32.51 dBm -19.51 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -25.70 dBm -15.70 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -22.89 dém -12.89 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -21.13 dBm -11.13 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -25.04 dBm -15.04 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62504 GHz -33.67 dBm -20.67 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57138 GHz 6.56 dBm -23.44 dB .66 GHz 2.645 GHz 1.000 MHz 2.62646 GHz 35.78 dbm -10.78 dB
\
] j >
Date
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swanranas. FCC RADIO TEST REPORT Report No. : FG261611A

LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur m| Spectrum 2

Ref Level 30.00 dBm  Offset 15,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGUECHMEKABS PABS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS

10 dBm: n

10 dBm 1

0ds

-10 dBrm

1
| |

-10 dBm

-

SPURIDUS_LINE_ABS
-30 dem

-20 dBm:

il

-30 dBm

- 1 ¢
{0 dem N PPPYRIPT AR R ITTYYY FE TR (T 11 11Ty YT TR T AT ORpT o
-50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.545 GHz 2.564 GHz 1.000 MHz 2.56380 GHz -35.91 dBm -10.91 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61965 GHz 19.32 dBm -10.68 db
2.564 GHz 2.565 GHz 1.000 MHz 2,56499 GHz -34.07 dBm -21.07 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -17.26 dBm -7.26 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -24.49 dBm -14.49 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62121 GHz -24.06 dBm -14.06 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -18.91 dBm -8.91 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62508 GHz 36,67 dBm 23,67 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57031 GHz 19.58 dBm -10.42 dB .66 GHz 2.645 GHz 1,000 MHz 2.62705 GHz ~37.41 dbm J12.41 dB
i Y

i (|

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrur

Spectrum mv:
Ref Level 30.00 dBm  Offset 15,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 dhifE_$PURIOUS LINE_ABS PABS zudki&'p PURIOUS LINE ABS PASS
10 dBm 10 dBm
ode f al
-10 d8m 7 l,
SPURIDUS_LINE_ABS I
-30 dém V"’ i
40 dem - 9 AT PN PTITIFII I et ey -40 dBm e il
-50 d8m -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56363 GHz -35.87 dBm -10.87 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61531 GHz 5.69 dBm -24.31 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -33.33 dém -20.33 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -27.32 dBm -17.32 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -24.21 dBm -14.21 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -24.44 dBm -14.44 dB
2.560 GHz 2.570 GHz 100.000 kHz 2.56999 GHz -26.66 dBm -16.66 dB 5 625 GH= 2626 GHz 1,000 MHz 2 62504 GHe 35,84 dBm 5534 db
2.570 GHz 2.575 GHz 100.000 kHz 2.57033 GHz 5.44 dBm -24.56 dB .626 GHz 2.645 GH2 1,000 MH2 262636 GHz 36.36 dBm C11.36 dB
Y
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